9V6572 9V-6572 953C 926 Loader Bucket Base Edge

  • 9V6572 9V-6572 953C 926 Loader Bucket Base Edge

9V6572 9V-6572 953C 926 Loader Bucket Base Edge, Wheel Loader Replacement Centre Blades, Bucket Center Base Edge, Caterpillar Style Track Loader Replacement Cutting Edge, Bolt on Bucket Single Beveled Central Base Edges China Factory Supplier Expoter

9V6572 9V-6572 953C 926 Loader Bucket Base Edge Feature:
CAT Part No.:      9V6572 , 9V-6572
Type: Base Edge
9V-6572
SHOVEL BLADE 25 X 245 X 2370mm
IN PACKS OF
1 u.
MINIMUM ORDER
1 u.
WEIGHT
109kg
THICKNESS
25mm
WIDTH
245mm
LENGHT
2370mm
Made in China

9V6572 EDGE-CUTTING Caterpillar parts
910G, 916, 918F, 924F, 926, 926A, 953, 953B, 953C, 953D, G916, IT12B, IT14B, IT14F, IT18F, IT24F, IT28B, IT28F, IT28G

Loader Bucket Cutting Edges  / Loader Base Edge
Standard or custom design
Weld-on base edges
Straight and spade nose
Bolt-on edges and segments
Wrap around edges
Weld-on corners
Bolt-on and weld-on wear plates
Underground applications
Half arrow edges with or without holes in bulk lengths or cut to size
Carbide impregnation available

1052345 Caterpillar  Fabricated Scarifier Shank Fabco 8075-10
1052345 EDGE-CUTTING
928HZ, 930G, 936F, 938F, 938G, 938G II, 938H, 966M XE, 972M XE, IT38F, IT38G, IT38G II, IT38H

4T6695 Caterpillar
4T6695 EDGE-SEGMENT
924K, 930K, 936, 938F, 938G, 938G II, 938H, 938K, 950B, 950B/950E, 950F, 950F II, 960F, 966F II, G936, IT38F, IT38G, IT38G II

1073746 Caterpillar
1073746 EDGE-CUTTING
928HZ, 930G, 938F, 938G, 938G II, 938H, IT28G, IT38F, IT38G, IT38G II, IT38H

1414847 Caterpillar
1414847 EDGE
938K, 950 GC, 950G, 950G II, 950H, 950K, 962G, 962G II, 962H, 962K, IT62G, IT62G II, IT62H

6W2990 Caterpillar
6W2990 EDGE-CUTTING
950F II, 966C, IT62G  Fabco Fabricated style Scarifier Shank 8075-20

1U0601 Caterpillar
1U0601 EDGE-CUTTING
938G, 938G II, 938H, 950B, 950F, 950F II, 960F, 966F II, 966G, 966K, 966M, 966M XE, 972G, 972K, 972M, 972M XE, IT62G

1399230 Caterpillar
1399230 EDGE-CUTTING
950 GC, 950G, 950G II, 950H, 950K, 962G, 962G II, 962H, 962K, IT62G, IT62G II, IT62H

5V7410 Caterpillar
5V7410 EDGE-CUTTING
938H, 950B

3083054 Caterpillar
3083054 EDGE-SEGMENT
960F, 962H, 966F, 966F II, 966G, 966G II, 966H, 966M, 966M XE, 970F, 972G, 972G II, 972H, 972M, 972M XE

5V4696 Caterpillar
5V4696 EDGE-CUTTING
950B, 950B/950E, 950F, 950F II

6W2973 Caterpillar
6W2973 EDGE-CUTTING
950B, 950B/950E, 950F, 950F II, 960F

1321033 Caterpillar
1321033 EDGE-END
950F II, 950G, 950H, 960F, 962G, 962H, 966F II

1004044 Caterpillar
1004044 EDGE-END
966F, 966F II, 966G, 966G II, 970F, 972G

2862075 EDGE-SEGMENT
994, 994D

2862074 EDGE-SEGMENT
994, 994D

2862073 EDGE-SEGMENT
994, 994D

1222519 EDGE-CUTTING
994

1330693 EDGE GP-SEGMENT
994

3093521 EDGE-END
980F, 980G II, 980H, 980K

3093520 EDGE-END
980F, 980G II, 980H, 980K

1078579 EDGE GP-SEGMENT
980F

2088852 EDGE GP-CUTTING
980F

2088851 EDGE GP-CUTTING
980F

1078549 EDGE GP-CUTTING
980F, 980F II

More
  • Affordable Price
  • OEM Parts Available
  • Payment Easy
  • Worldwide Delivery
  • Quality Guaranteed
  • Bulk Discount

Product Range

Imperial
BRAND MODEL PART NO. DESCRIPTION WEIGHT(KG) SPECIFICATION
CATERPILLAR 446 Backhoe Loader Rear 9R3225 LH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R9833 Weld On Edge
CATERPILLAR 446 Backhoe Loader Rear 9R9820 RH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R9819 LH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R3234 Weld On Edge
CATERPILLAR 446 Backhoe Loader Rear 9R3231 RH Corner
CATERPILLAR 446 Backhoe Loader Rear 9R3225 LH Corner
CATERPILLAR 216/226/236/246/248 1495434 Base Edge
CATERPILLAR 216/226/236/246/248 1359393 Bolt On-Flathead Scr 21 1/2 x 6-1/2x 56
CATERPILLAR 216/226/236/246/248 1359393PB Bolt On-Plow Bolts 21 1/2 x 6-1/2x 56
CATERPILLAR 216/226/236/246/248 1747965 Bolt On-Plow Bolts 19 5/8x 8x 56
CATERPILLAR 216/226/236/246/248 1747971 Bolt On-Plow Bolts 39 3/4x 8x 56
CATERPILLAR 216/226/236/246/248 1495435 Base Edge 30 3/4x 6x 62-1/8
CATERPILLAR 216/226/236/246/248 1359394 Bolt On-Flathead Scr 29 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1359394PB Bolt On-Plow Bolts 29 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1747966 Bolt On-Plow Bolts 32 5/8 x 8x 62-1/2
CATERPILLAR 216/226/236/246/248 1747972 Bolt On-Plow Bolts 43 3/4x 8x 62
CATERPILLAR 216/226/236/246/248 1495436 Base Edge 34 3/4x 6x 68-1/8
CATERPILLAR 216/226/236/246/248 1359395 Bolt On-Flathead Scr 32 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1359395PB Bolt On-Plow Bolts 32 5/8 x 6-1/2x 62-1/2
CATERPILLAR 216/226/236/246/248 1747967 Bolt On-Plow Bolts 39 5/8 x 8x 68
CATERPILLAR 216/226/236/246/248 1747973 Bolt On-Plow Bolts 48 3/4x 8x 68
CATERPILLAR 216/226/236/246/248 1495437 Base Edge 38 3/4x 6x 74-3/8
CATERPILLAR 216/226/236/246/248 1359396 Bolt On-Flathead Scr 35 5/8 x 6-1/2x 74-5/8
CATERPILLAR 216/226/236/246/248 1359396PB Bolt On-Plow Bolts 35 5/8 x 6-1/2x 74-5/8
CATERPILLAR 216/226/236/246/248 1747968 Bolt On-Plow Bolts 42 5/8 x 8x 74-5/8
CATERPILLAR 216/226/236/246/248 1747974 Bolt On-Plow Bolts 52 3/4x 8x 74-5/8
CATERPILLAR 216/226/236/246/248 1647433 Base Edge 40 3/4x 6x 80-5/32
CATERPILLAR 216/226/236/246/248 1359397 Bolt On-Flathead Scr 32 1/2 x 6-1/2x 80-1/2
CATERPILLAR 216/226/236/246/248 1359397PB Bolt On-Plow Bolts 32 1/2 x 6-1/2x 80-1/2
CATERPILLAR 216/226/236/246/248 1747969 Bolt On-Plow Bolts 46 5/8 x 8x 80-1/2
CATERPILLAR 216/226/236/246/248 1747975 Bolt On-Plow Bolts 56 3/4x 8x 80-1/2
CATERPILLAR GRADER 3G8016-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 16.00 1/2 x 6 x 4′ (1219mm)
CATERPILLAR GRADER 9J3862-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 20.00 1/2 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 2C3119-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 8D2786-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 8D2787-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 28.00 1/2 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 8J7782-B 1/2 (13mm)  6 (152mm) Curved 5/8″ Plow Bolts 31.00 1/2 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9J3660-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 24.00 1/2 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 9J3659-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 28.00 1/2 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 9J3656-B 1/2 (13mm)  6 (152mm) Curved 3/4″ Plow Bolts 31.00 1/2 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9W1835-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 10.00 5/8 x 6 x 2′ (609mm)
CATERPILLAR GRADER 5B5567-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 5/8 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 7D4508-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 24.00 5/8 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 5B5564-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5D9553-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5B9561-B / 5B9562-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 5D9554-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 8J4043-B 5/8 (16mm)  6 (152mm) Curved 5/8″ Plow Bolts 39.00 5/8 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 9J3657-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 29.00 5/8 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 9J3658-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 34.00 5/8 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 9J3655-B 5/8 (16mm)  6 (152mm) Curved 3/4″ Plow Bolts 39.00 5/8 x 6 x 8′ (2438mm)
CATERPILLAR GRADER 3G7966-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 30.00 3/4 x 6 x 5′ (1524mm)
CATERPILLAR GRADER 5D9556-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 36.00 3/4 x 6 x 6′ (1828mm)
CATERPILLAR GRADER 5D9557-B 3/4 (19mm)  6 (152mm) Curved 5/8″ Plow Bolts 42.00 3/4 x 6 x 7′ (2133mm)
CATERPILLAR GRADER 4Z8785 3/4 (19mm)  6 (152mm) Curved 3/4″ Plow Bolts 42.00 3/4 x 8 x 7′ (2133mm)
CATERPILLAR GRADER 3G7965-B 1/2 (13mm)  8 (203mm) Curved 5/8″ Plow Bolts 22.00 1/2 x 8 x 4′ (1219mm)
Metrics
error: Copy Prohibited HCEPARTS!